



Sample 2

Laboratory Notes

Sample Size (As Received)	<u>12 x 12</u>	Material Type	<u>Coal Tar on Fiberglass</u>	Sample Type	<u>Coal Tar Built-Up Roof, Gravel Ballasted</u>
Sample Weight (As Received)	<u>N/A</u>	Insulation Type	<u>None</u>	Bitumen Type	<u>Coal Tar</u>
Water Column		Delamination		Desaturation	
Test Performed:	No	Test Performed	Yes	Test Performed	Yes
Pass/Fail	N/A	Install Ply Count	3		
Time of Fail	N/A	Total # of Plies	5		

Observations & Conclusions

- Sample 2 appears to be taken from the same roof.
- The sample did not appear to be damaged on top or under side.
- This sample did not have any areas of interest after delamination.
- **Desaturation also did not reveal any damaged areas.**

Ply Configuration Reference

